
CATALOG OF
REPLACEMENT 
PARTS

 A  p r o d u c t  o f  H O B A R T  7 0 1  S .  R I D G E  A V E N U E  T R O Y ,  O H I O  4 5 3 7 4 - 0 0 0 1

HALF SIZE ELECTRIC
CONVECTION OVENS
HEC20 ML-114574
HEC20D ML-114576

FORM 33718 Rev. A (June 2009)



- 2 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009) © HOBART 2009

TABLE OF CONTENTS

3 COMPONENT PANEL
5 CONTROL PANEL (HEC20)
7 CONTROL PANEL (HEC20D) COMPUTERIZED CONTROLS
8 CABINET
11 DOOR
12 ELECTRIC HEATERS



- 3 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

 COMPONENT PANEL

ILLUS. PART NO. NAME OF PART AMT.
PL-52328

 1 00-422712-00001 Panel – Component ................................................................................................................... 1
 2 FE-016-32 Bushing – Snap (Electrical) ....................................................................................................... 2
 3 00-417856-00001 Lug – Grounding (With Set Screw) ............................................................................................ 1
 4 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T ............................................................ 2
 5 00-417934-000G1 Block Assy. – Porcelain .............................................................................................................. 1
 6 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted Hex Washer Hd., Type T .................................................. 2
 7 00-410472-00008 Terminal Block ........................................................................................................................... 1
 8 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T ............................................................ 2
 9 00-411497-000C5 Contactor (3-Pole) ..................................................................................................................... 1
 10 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T ............................................................ 2
 11 00-821875-00002 Relay – Solid State (50 Amp.) .................................................................................................... 2
 12 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T ............................................................ 4
 13 00-422712-00001 Panel – Component ................................................................................................................... 1
 14 00-421758-000G4 Transformer Assy. ...................................................................................................................... 2
 15 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT ........................................................ 2
 16 00-411497-000C5 Contactor (3-Pole) ..................................................................................................................... 1
 17 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T ............................................................ 2
 18 00-410472-00008 Terminal Block ........................................................................................................................... 1
 19 SD-032-07 Self-Tapping Screw 10-24 x 1/2 Hex Washer Hd., Type TT ........................................................ 2
 20 FE-016-32 Bushing – Snap (Electrical) ....................................................................................................... 2
 21 00-417934-000G1 Block Assy. – Porcelain .............................................................................................................. 1
 22 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted Hex Washer Hd., Type T .................................................. 2
 23 00-417856-00001 Lug – Grounding (With Set Screw) ............................................................................................ 1
 24 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T ............................................................ 2

GROUND
GROUND

PL-52328

1

13

9-10

7-8

HEC 20 HEC 20D

3-4

5-6

21-22

2

14-15

11-12

16-17

18-19

23-24

20



- 4 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

CONTROL PANEL (HEC20)

HI

LO 

ON

COOL DOWN

OFF 

POWER

FAN

COOK TEMPERATURE

425

450

475

400
350

300

250

225

150

300

500 TE

40
45

50

55

2530
35 20

15

5

10

60
0

OFF 

FOR CONTINUED PROTECTION

AGAINST FIRE AND SHOCK

HAZARD REPLACE WITH

15 AMPCLASS GFUSES

WARNING

DISCONNECT SUPPLY BEFORE

CHANGING FUSES, CLEANING

OR ANY OTHER SERVICE

COOK TIME

PL-52320

CONTROL PANEL COMPONENTS
VIEWED FROM BACK OF PANEL.

1

2

23-24

22

19-20-21

18

15-16-17

13-14

4

3

5

9

10
11

6
7
8

12

PREVIOUS CONSTRUCTION



- 5 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

 CONTROL PANEL (HEC20)

ILLUS. PART NO. NAME OF PART AMT.
PL-52320

 1 00-360878-00001 Overlay – Control Panel (Previous Construction) ...................................................................... 1
 2 00-422562-000G1 Panel – Control (Previous Construction) ................................................................................... 1
 3 00-358539-00001 Plate – Temperature Dial (Fahrenheit) ....................................................................................... 1
 4 00-358538-00001 Plate – Dial Timer ...................................................................................................................... 1
 5 00-428131-000G1 Panel – Control (Current Construction) ..................................................................................... 1
 6 00-411242-00001 Knob .......................................................................................................................................... 2
 7 SC-114-83 Mach. Screw 6-32 x 1/4 Pan Hd. ................................................................................................. 2
 8 WS-028-20 Washer ....................................................................................................................................... 2
 9 00-428123-00001 Overlay – Panel (Current Construction) ..................................................................................... 1
 10 SC-114-27 Mach. Screw 8-32 x 1/2 Phil. Pan Hd .......................................................................................... 4
 11 NS-046-51 Nut Assy. 8-32 Hex .................................................................................................................... 4
 12 00-881236 Holder – Fuse ............................................................................................................................ 2
 13 FE-019-40 Fuse (300 V., 15 Amp.) .............................................................................................................. 2
 14 FE-023-55 Holder – Fuse ............................................................................................................................ 2
 15 00-411499-00003 Buzzer (230 V.) .......................................................................................................................... 1
 16 SD-034-49 Self-Tapping Screw 8-32 x 1/2 Hex Washer Hd., Type T ............................................................ 1
 17 WL-014-10 Lockwasher 1/4 Ext. Shakeproof ................................................................................................. 1
 18 00-411690-00002 Timer (200-240 V.) (1 Hr.) .......................................................................................................... 1
 19 00-353613-00002 Controller – Temperature ........................................................................................................... 1
 20 SC-114-83 Mach. Screw 6-32 x 1/4 Pan Hd. ................................................................................................. 2
 21 WS-028-20 Washer ....................................................................................................................................... 2
 22 00-354575-00001 Light Indicator (On/Heat) (200-240 V.) ....................................................................................... 1
 23 00-340324-00008 Switch (On/Off/Cooldown) (4 P.D.T.) .......................................................................................... 1
 24 00-340324-00009 Switch – Fan (High/Low) (D.P.D.T.) ........................................................................................... 1
  00-353589-00001 Probe – Temperature ................................................................................................................. 1



- 6 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

 CONTROL PANEL (HEC20D) COMPUTERIZED CONTROLS

POWER   ON
FAN

OFF

WARNING
FOR CONTINUED PROTECTION

AGAINST FIRE AND SHOCK

HAZARD REPLACE WITH

15 AMP. CLASS G FUSES

DISCONNECT SUPPLY BEFORE

CHANGING FUSES. CLEANING

OR ANY OTHER SERVICE.

HI

LO

COOL DOWN

TEMPERATURE

HEAT

COOK

HOLD

READY

TIME

COOK

PULSE

STARTSTOP

15

16

13

14

1

4

7

10
11

12

9

6

3

8

5

2

C   &   HMODE OVEN
READY

MENU SELEC T

PRIMARY

OVENHEATING

SECONDARY

S E T

COOK
&

HOLD

1

2

3

START
STOP

4

5

1
2

3
4

5
6

MENU

POWER

WARNING
FOR CONTINUED PROTECTION

AGAINST FIRE AND SHOCK

HAZARD REPLACE WITH

15 AMP CLASS G FUSES

DISCONNECT SUPPLY BEFORE

CHANGING FUSES,CLEANING

OR ANY OTHER SERVICE

ON

OFF

COOLDOWN

RACK

1

10

11

12

15

13
14

16

17

2

3

4

5-6

9

7-8

PL-52420

PREVIOUS CONSTRUCTION CURRENT CONSTRUCTION



- 7 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

 CONTROL PANEL (HEC20D) COMPUTERIZED CONTROLS

ILLUS. PART NO. NAME OF PART AMT.
PL-52420

 1 00-355903-00005 Controller (With Cook, Hold , & Pulse) ...................................................................................... 1
 2 00-358628-00002 Switch –Rocker (2 Position) ....................................................................................................... 1
 3 00-422665-000G1 Panel – Control .......................................................................................................................... 1
 4 00-422667-00001 Overlay ...................................................................................................................................... 1
 5 FE-023-55 Holder – Fuse ............................................................................................................................ 2
 6 FE-019-40 Fuse (300 V., 15 Amp.) .............................................................................................................. 2
 7 NS-046-51 Nut Assy. 8-32 Hex .................................................................................................................... 4
 8 SC-114-27 Mach. Screw 8-32 x 1/2 Phil. Pan Hd. ......................................................................................... 4
 9 00-358628-00001 Switch – Rocker (3 Position) ...................................................................................................... 1
 10 00-426699-00001 Overlay (HEC20D) ..................................................................................................................... 1
 11 00-426694-000G1 Panel – Control .......................................................................................................................... 1
 12 00-358628-00001 Switch – Rocker (3 Position) ...................................................................................................... 1
 13 FE-023-55 Holder – Fuse ............................................................................................................................ 2
 14 FE-019-40 Fuse (300 V., 15 Amp.) .............................................................................................................. 2
 15 00-424846-00001 Controller (Watlow 734) ............................................................................................................. 1
 16 NS-044-05 Nut Assy. 6-32 Hex .................................................................................................................... 6
 17 00-423918-00001 Buzzer – Electronic .................................................................................................................... 1
  00-920883-00002 Probe – Thermocouple (With 40 In. Leads) ............................................................................... 1
  00-342132-00001 Guard – Thermo......................................................................................................................... 1



- 8 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

PL-52387

10

11

12
13

14

6 7

8 9

15
16

17 18-19-20

2

1

3 4

57

22
23

21

5

52

53

24
25

26-27-28

44-45

46-47

48

49

29

30
31-32-33

34 THRU 39

42-43

40-41

50-51

PREVIOUS CONSTRUCTION

PREVIOUS CONSTRUCTION PREVIOUS CONSTRUCTION
WITH ENHANCED DOOR KIT

56
55

54

 CABINET

ILLUS. PART NO. NAME OF PART AMT.
PL-52387

 1 00-353780-00001 Bracket – Switch (Previous Construction) ................................................................................. 1
 2 00-353782-00001 Switch – Door (Previous Construction) ...................................................................................... 1
 3 SD-034-47 Self-Tapping Screw 6-32 x 1 Slotted Hex Washer Hd., Type T .................................................. 2
 4 NS-046-52 Nut 1/4-20 Hex (KEPS) ............................................................................................................... 2
 5 SD-036-30 Self-Tapping Screw 8-32 x 1/4 Slotted Hex Washer Hd., Type T ................................................ 1
 6 00-422938-00001 Striker – Door Switch ................................................................................................................. 1



- 9 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

 CABINET (CONT.)

ILLUS. PART NO. NAME OF PART AMT.
PL-52387

 7 SD-034-52 Self-Tapping Screw 8-32 x 1 Slotted Hex Washer Hd., Type T .................................................. 1
 8 SD-034-47 Self-Tapping Screw 6-32 x 1 Slotted Hex Washer Hd., Type T .................................................. 2
 9 NS-046-52 Nut 1/4-20 Hex (KEPS) ............................................................................................................... 2
 10 00-411496-000F1 Switch – Micro (Current Construction) ....................................................................................... 1
 11 00-426854-00001 Bracket – Switch Mounting (Current Construction) .................................................................... 1
 12 00-353482-00001 Spacer ....................................................................................................................................... 1
 13 00-353483-00002 Plate – Door (3 Holes) ............................................................................................................... 1
 14 00-347080-00002 Bearing – Door Shaft ................................................................................................................. 1
 15 SD-036-30 Self-Tapping Screw 8-32 x 1/4 Slotted Hex Washer Hd., Type T ................................................ 1
 16 00-353778-00001 Support – Switch ........................................................................................................................ 1
 17 SC-022-40 Mach. Screw 1/4-20 x 3/4 Phil. Flat Hd. ........................................................................................ 2
 18 00-423281-00001 Seal – Door (Latch Side) ........................................................................................................... 1
 19 00-423280-00001 Seal – Door (Top & Bottom) ....................................................................................................... 2
 20 SD-034-05 Self-Tapping Screw 6-20 x 3/8 Phil. Pan Hd. Type AB ................................................................ 4
 21 00-355344 Channel – Latch ......................................................................................................................... 1
 22 00-417810-00003 Spring – Compression ............................................................................................................... 1
 23 00-411794-00001 Catch – Door .............................................................................................................................. 1
 24 00-354476-00002 Back (SST) ................................................................................................................................ 1
 25 00-354482-00001 Vent Extension ........................................................................................................................... 1
 26 00-422715-00001 Panel – Side (RH) (Painted) ...................................................................................................... 1
 27 00-422715-00002 Panel – Side (RH) (SST) ........................................................................................................... 1
 28 00-422724-00002 Panel – Side (LH) (SST) ............................................................................................................ 1
 29 00-347565-00001 Insulation Retainer Assy............................................................................................................. 1
 30 00-354262-00001 Blower ........................................................................................................................................ 1
 31 00-422786-00002 Motor (Previous Construction) ................................................................................................... 1
 32 00-428449-00002 Motor (208-230 V., 60 Hz.) (Current Construction) .................................................................... 1
 33 FE-023-56 Bushing – Electric Snap ............................................................................................................. 1
 34 00-347786-00002 Motor Mount Assy. (Previous Construction) ............................................................................... 1
 35 00-422711-000G3 Motor Mount Assy. (Current Construction) ................................................................................. 1
 36 SC-116-84 Cap Screw 5/16-18 x 11/8 Hex Hd. ................................................................................................ 4
 37 WS-029-46 Washer ....................................................................................................................................... 4
 38 NS-046-86 Nut Assy. 5/16-18 (KEPS) Hex ..................................................................................................... 2
 39 00-358723-00001 Spacer – Steel ........................................................................................................................... 2
 40 00-360869-000G1 Blower Baffl e Weldment (Enamel) ............................................................................................. 1
 41 00-360869-000G2 Blower Baffl e Weldment (SST) .................................................................................................. 1
 42 00-422714-00001 Cover – Lower ........................................................................................................................... 1
 43 00-422592-00001 Sill – Door .................................................................................................................................. 1
 44 00-347498-00003 Guide – Rack (LH) ..................................................................................................................... 1
 45 00-347498-00004 Guide – Rack (RH) .................................................................................................................... 1
 46 00-422590-00001 Support – Door Upper Reversible (Previous Construction) ....................................................... 1
 47 00-499269-00001 Support – Upper door (Current Construction) ............................................................................ 1
 48 00-422588-00001 Plate – Cover ............................................................................................................................. 1
 49 00-347593-00001 Cover – Top................................................................................................................................ 1
 50 00-422595-00001 Top (Painted) (Previous Construction) ....................................................................................... 1
 51 00-422595-00002 Top (SST) (Current Construction) .............................................................................................. 1
 52 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB ........................................................... 2
 53 00-497585-00001 Strike – Door .............................................................................................................................. 1
 54 SC-115-51 Mach. Screw 10-32 x 1/2 Phil. Truss Hd. .................................................................................... 2
 55 00-347545-00001 Catch Assy. – Door .................................................................................................................... 1
 56 WL-019-35 Lockwasher #10 Internal ............................................................................................................ 2
 57 NS-046-88 Nut Assy. 10-32 Hex .................................................................................................................. 2
  00-353948-00002 Caster Assy. (Swivel) ................................................................................................................. 2
  00-341655-00006 Caster – Swivel (6 In. High) (With Brake) .................................................................................AR
  00-341655-00007 Caster – Swivel (6 In. High) (Rigid) ..........................................................................................AR
  00-347498-00003 Guide – Rack (LH) ..................................................................................................................... 1
  00-347498-00004 Guide – Rack (RH) .................................................................................................................... 1
  00-342150-00006 Leg Assy..................................................................................................................................... 1
  00-342150-00007 Leg Assy..................................................................................................................................... 1
  00-347164-00001 Leg ............................................................................................................................................. 1
  00-347798-00001 Stand Assy. ................................................................................................................................ 2
  00-352786-00001 Rack Accessory ......................................................................................................................... 1
  00-347497-00002 Rack ..........................................................................................................................................AR
  00-499274-00001 Cover – Probe ............................................................................................................................ 1
  00-342154-00002 Plug – Hole ................................................................................................................................ 1



- 10 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

DOOR

PL-52414

1-2

3

4-5

6-7

16

17

18

19

22

23

20
21

15

14

13

28 26
2710 29

11
12

OR9
8

24

25

PREVIOUS CONSTRUCTION PREVIOUS CONSTRUCTION
WITH ENHANCED DOOR KIT



- 11 -

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

F-33718 Rev. A (June 2009)

 DOOR

ILLUS. PART NO. NAME OF PART AMT.
PL-52414

 1 00-357929-00001 Handle – Door (Incls. Items 2, 3, & 4) (Previous Construction) ................................................. 1
 2 00-357929-00003 Handle Assy. – Black (Incls. Items 2, 3, & 4) (Current Construction) ......................................... 1
 3 SC-113-98 Mach. Screw 10-24 x 1/2 Hex Washer Hd. ................................................................................. 3
 4 00-356563-00001 Grip – Front ................................................................................................................................ 1
 5 00-356563-00002 Grip – Rear ................................................................................................................................ 1
 6 SC-053-41 Mach. Screw 1/4-20 x 1/2 Truss Hd. (SST) ................................................................................... 2
 7 WL-019-22 Lockwasher 1/4 External ............................................................................................................. 2
 8 00-357877-00001 Shim – Door Strike ..................................................................................................................... 2
 9 00-358542-00001 Strike – Door .............................................................................................................................. 1
 10 00-499270-00001 Strike – Door .............................................................................................................................. 1
 11 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB ........................................................... 2
 12 WL-019-35 Lockwasher #10 Internal ............................................................................................................ 2
 13 SC-117-73 Mach. Screw 10-32 x 5/8 Phil. Truss Hd. (SST) .......................................................................... 2
 14 WL-019-35 Lockwasher #10 Internal ............................................................................................................ 2
 15 00-497586-00001 Latch – Door Roller .................................................................................................................... 1
 16 00-360887-00001 Panel – Outer Door (With Window) ........................................................................................... 1
 17 00-359703-000G1 Door Frame Assy. ...................................................................................................................... 1
 18 SD-034-62 Self-Tapping Screw 10-32 x 1/2 Hex Washer Hd., Type T .......................................................... 4
 19 00-358534-00001 Window – Oven Door ................................................................................................................. 1
 20 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB ........................................................... 7
 21 00-360889-000G1 Panel – Inner Door (With Window) ............................................................................................ 1
 22 00-343143 Washer ....................................................................................................................................... 2
 23 00-347080-00002 Bearing – Door Shaft ................................................................................................................. 1
 24 SD-034-22 Self-Tapping Screw 10-16 x 5/8 Phil. Truss Hd., Type AB ........................................................... 2
 25 00-499264-00001 Plate – Latch Cut Out ................................................................................................................ 1
 26 00-423847-00001 Strike – Door .............................................................................................................................. 1
 27 00-423848-00001 Shim – Door Strike ..................................................................................................................... 1
 28 WL-019-35 Lockwasher #10 Internal ............................................................................................................ 2
 29 SC-115-51 Mach. Screw 10-32 x 1/2 Phil. Truss Hd. .................................................................................... 2
  00-423014-000G1 Door Kit – Enhanced .................................................................................................................. 1
  00-353790-00001 Stop ........................................................................................................................................... 1



FORM 33718 Rev. A JUNE 2009 PRINTED IN U.S.A.

HALF SIZE ELECTRIC CONVECTION OVENS REPLACEMENT PARTS

 ELECTRIC HEATERS

ILLUS. PART NO. NAME OF PART AMT.
PL-52327

 1 00-351393-00002 Heater Unit Assy. (Outer) (208 V.) ............................................................................................. 1
 2 00-351393-00004 Heater Unit Assy. (Outer) (240 V.) ............................................................................................. 1
 3 00-351393-00001 Heater Unit Assy. (Inner) (208 V.) .............................................................................................. 1
 4 00-351393-00003 Heater Unit Assy. (Inner) (240 V.) .............................................................................................. 1
 5 00-342131-00001 Clamp – Large ........................................................................................................................... 2
 6 SC-114-12 Mach. Screw 10-32 x 3/4 Slotted Hex Washer Hd. ..................................................................... 2
 7 NS-046-88 Nut Assy. 10-32 Hex (KEPS) ..................................................................................................... 2
 8 00-342133-00001 Clamp – Small ........................................................................................................................... 6
 9 SC-114-02 Mach. Screw 10-32 x 3/4 Slotted Hex Washer Hd. ..................................................................... 6
 10 NS-046-88 Nut Assy. 10-32 Hex (KEPS) ..................................................................................................... 6
 11 00-347430-00001 Plate Assy. – Seal ...................................................................................................................... 1
 12 00-342145-00001 Plate ........................................................................................................................................... 1
  00-347563-00001 Cover – Heater Unit ................................................................................................................... 1
  00-347494-00001 Heater Assy. (208 V.) (Incls. Items 1, 3, 5, & 7 thru 12) ............................................................. 1
  00-347494-00002 Heater Assy. (240 V.) (Incls. Items 2, 4, 5, 6, 8, 10, 11, & 12) ................................................... 1
  00-402558-00004 Clip – Tubing .............................................................................................................................. 2

PL-52327

1-2 3-4

5

8
9-10

6-7

11-12


	COMPONENT PANEL
	CONTROL PANEL (HEC20)
	CONTROL PANEL (HEC20D) COMPUTERIZED CONTROLS
	CABINET
	DOOR
	ELECTRIC HEATERS


<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles false
  /AutoRotatePages /None
  /Binding /Left
  /CalGrayProfile (Gray Gamma 2.2)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile ()
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Error
  /CompatibilityLevel 1.5
  /CompressObjects /All
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJobTicket true
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams true
  /MaxSubsetPct 99
  /Optimize true
  /OPM 1
  /ParseDSCComments false
  /ParseDSCCommentsForDocInfo false
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo false
  /PreserveFlatness true
  /PreserveHalftoneInfo true
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts false
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile (None)
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 150
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 600
  /ColorImageDepth 8
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /FlateEncode
  /AutoFilterColorImages false
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 150
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 600
  /GrayImageDepth 8
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /FlateEncode
  /AutoFilterGrayImages false
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 2400
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.00000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects true
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile (None)
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /False

  /CreateJDFFile false
  /SyntheticBoldness 1.000000
  /Description <<
    /JPN <FEFF3053306e8a2d5b9a306f300130d330b830cd30b9658766f8306e8868793a304a3088307353705237306b90693057305f00200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /FRA <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
    /ENU (Moore Wallace - RRD Job Options for High-Resolution PDFs)
  >>
>> setdistillerparams
<<
  /HWResolution [2540 2540]
  /PageSize [792.000 1224.000]
>> setpagedevice


